
FIRE SPEC PARTS LIST

Fire Spec Part

1001 55 gal DOT Barrel Powder Coat Red
1002 Dry Break Male Adapter (MA) 2"
1003 Dry Break Coupler 2" (Female w/handle)
1004 Pipe SS Close Nipple 2"
1005 Sight Glass 2"
1006 Clay Bailey 2" Vapor Relief Alu
1007 Camlok Male Adapter (MA) 2"
1008 Camlok Cap 2"

Helitorch Part

101 Helitorch Frame Assembly
102 Stinger Arm
103 Dripless Tip
104 Ignitor Rods
105 Ignitor Insulator
106 Machine Bolt SS %" x %"
107 HeJitorchPump
108 Starting Vibrator Teledyne Continental
109 Coil
110 Coil Bracket
111 Switch DPST
112 Switch DPDT
113 Switchguard
114 Terminal Block
115 Enclosure
116 Enclosure Panel
117 Machine Bolt SS 5/16" x 3 W' NC
118 Nut SS 3/8" Nylok
119 Machine Bolt SS 5/8" x 6"
120 Nut SS 5/8" Nylok
121 Quick Release Pin 3/8" x 3"
122 Wheels 2"x8"
123 Check Valve 1" Brass
124 Machine Bolt SS %"x3/4"
125 Nut SS %" Nylok
126 Machine Bolt SS see 118
127 Machine Bolt SS %"x1 1/2"
128 Nut SS %" see #119
129 Rubber Shock Pad 3"x3"

170 Pear Ring
171 Suspension Adapter
172 Suspension Adapter Plate
173 Suspension Adapter Bolt
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174 Suspension Adapter Nut
175 Suspension adapter Spacer
176 Suspension Cable (/ong)
177 Suspension Cable (short)
178 Spreader Bar (long)
179 Spreader Bar (short)
180 Machine Bolt SS Y4"x13/4"

181 Nut SS Y4" Nylok see #119
182 Triangle Plate Set SS w/3-5/16" holes
183 Cable, Helitorch
184 Nut SS 3/8" NC Nylok see #112
185 Nut SS 3/8" NC Jam




